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317807 GUARD PLATE

301944 PUSHING BUTTON

316484 GEAR COVER ASS'Y

301941 SPECIAL NUT M7

317820 PINION

628VVC BALL BEARING 628VVC2PS-L
316480 BEARING HOLDER

360497C ARMATURE 110 VOLT

360497F ARMATURE 230-240 VOLT
360497E ARMATURE 220-230 VOLT

319898 FAN GUIDE

982021 HEX. HD. TAPPING SCREW D4X70
340441F STATOR (A) 240V

340441E STATOR (A) 220V-230V

340441C STATOR (A) 110V

315877 DUST SEAL

608VVM BALL BEARING 608VVC2PS2L
301943 LOCK PIN

673422 NEEDLE BEARING (HK0709)

317821 GEAR

323556 SLOTTED HD.SCREW SEAL LOCK M4X8
997263 SEAL LOCK SCREW M4X10 (W/SP WASHER)
316490 BEARING COVER

6201DD BALL BEARING 6201DDUCMAV2S
301946 FELT PACKING

333839 PACKING GLAND (OLD 317823)
307127 SEAL LOCK SCREW (W/SP. WASHER) M4X12
302047 WOODRUFF KEY

317804 SPINDLE

301945 FRINGER

949241 MACHINE SCREW M5X20 (10 PCS.)
949454 SPRING WASHER M5 (10 PCS)
319656 WHEEL GUARD ASS'Y (OLD 315157)
334456 WHEEL WASHER (C) (OLD 9379287)
937923P WHEEL NUT 5/8"-11UNC

317819 GEAR ASS'Y

314428 SLIDE KNOB

317802 HOUSING

Pagina 1/3




Hi KOKI

PiA ces dA©tachA®©es pour

Article QuantitA® utilisA©4
37 | 995662 RUBBER RING (OLD 997511) 1
39 | 999088 CARBON BRUSH 2
40 | 317810 BRUSH HOLDER 2
41 | 308536 SPRING 2
42 | 317806 SLIDE BAR 1
43 | 314429 SPRING 1
46 | 314854 EARTH TERMINAL 1
47 | 994273 NOISE SUPPRESSOR 1
49 [ 953327 CORD ARMOR D8.8 1
50 | 317808 TAIL COVER 1
52 | 500240Z CORD FOR USA/CAN 1
52 | 500447Z CORD 2,5M 2 X 1.0 HO5VV-F (OLD 5003952) 1
52 | 500237Z CORD 2,5M 2 X 1.0 W/O PLUG (OLD 5003962,971517Z2,971675Z2) 1
53 | 317811 SWITCH HOLDER 1
54 | 937631 CORD CLIP 1
55 | 981373 TUBE (D) 2
602 | 937826Z WASHER NUT 1
614 | 314105 SANDING DISCS 115MM C-P120 (10 PCS.) 1
616 | 332786 CUTTING WHEEL GUARD 115 MM W/O BASE 1
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